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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDINC TO EN 10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THAT THE PRODUCT LISTED BELQW WAS DESIGNED, MANllFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENTS GlVEN IN ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISENADO. FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICI~N.) 

API 598 - VALVE INSPECTION AND TESTMG AP16D - PlPELlNE VALVES - GATE. PLUG, BALL AND CHECK 
AP1599 - METALPLUG VALVES - FLANGED. THREADED AND WELDING AP1600 - STEEL CATE VALVES, FLANGED AND WELDMG ENDS 
ANSlB16-10 - FACE TO FACE AND END TO END DlMENSlONS OF VALVES ANSlB16-II - FORGED FITTINGS. SOCKET - WELDING AND THREADED 
ANSlB16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS AF'I 602 - COMPACT STEELGATE VALVES - FLANGED, THREADED, 
MSSSP6I - PRESSURE TESTNG OF STEEL VALVES WELDNG AND EXTENDED - BODY ENDS 

Pan No. ACOllA08MAA8300000 
(Código) 

D e s c r i ~ t i o n  2" Fig. 5202 F UT WCB, API TRIM No.8 830000 
Descripción CAST STEEL CATE VALVE 150 CLASS 

(VALVULA COMPUERTA DE ACERO FUNDIDO CLASE 150) 
VALVE WíiH LOW EMlSSlON CONTROL (50 PPM'S M4X.J (VALVULA SUMINISTRADA CON CONTROL DE BAJAS 
EMISIONES FUCmNAS (M PPM'S MAX.) J 

P R E S S U R E  TEST TC,S& 7&$6 SLDE (LADO) 
(PRUEBAS DE PRESION) 1 2 

P N E U M A T I C  IPSI) I 80 80 
(NEUMATICA) 

FACIO-21 REV "3" 

CERTIFICADO POR CERTlFlED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

S s i c  -_ a y  

- 

MECHANICAL TESTS MECAN1C4S) 

TENS YIELD ELG RED BHN 

WSI m 1  % % 
C W ~  IST 2ND 3RD AVG 

74.53 43.64 25 49 152 

73.37 46.25 27 50 164 

100.78 69.85 24 46 277 

CHEMICAL C O M P O S I T I O N  (%) COMPOSICI~N QUIMICA (%) 

ITEM HEAT No. M + ~ T A L  
(PARTE1 (COLADA) 

BODY WH10446 ASTM A316NCB 
CUERPO 

BONNET WH14727 ASTMA-2IáWCB 
BONETE 

WEDGE D3858 ASTMA-217ICAIS 
DISCO 

C P S v M n  Si N i  Cr M 0  CU C b  
0.203 0.973 0.028 0.014 0.497 0.032 0.085 0.032 0.019 0.005 

N o d i a t d  to (Nomializado al 930 Temoer lo (Temole a) 650 Cooled in a". (Enfriado en aire.) 
0.205 0.890 0.028 0.017 0.524 0.080 0.030 0 .0~0  0.020 0.001 

Nomlizated lo (Nomalido a) 930 Temoer lo ITemole a) 650 Cwled ui air. (Enfriado en aire.) 
0.090 0.840 0.025 0.032 0.860 0.630 12.860 0.022 0.047 0.002 

Nomializado a iNonoalizated lo) 970 Terule a (Temer U>) 630 Enñiado en s in .  (Cooled in a".) 


